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StraPack RQ-8Y

PARTS LIST

This parts list is inclusive. It contains all parts found in the StraPack mode! RR-3Y.

ORDERING |INFORMATION

When ordering from this booklet, please specify

{(h MACHINE NUMBER, (3) PART NUMBER, (3) DESCRIPTION and (8}
QAUANT I TY for cach item. For items marked ¥, also indicate
STRAP WIDTH,

ARGCH SIZE or VOLTAGE.

For the purposes of this listing, only those pa-ts which are normally azcembled are broken
down into the r component pieces. Individual pa~ts, in turn, have beer grouped by function
into categories.

Thay are found under the headings "TASSEMBL Y™, "GROUP” or “UN | T".

By careful se ection of part numbar. componant sarts can be obtained in various stages of
assemd | y.
Pra-assembled sets, groups or entire units can »e ordered as easily as individual parts,

besause a prat number has been assigned to them as well. | you wish to order a compieta group,

for example, ts part nunber will be found in tie heading of the apprepriate page

EXPLANATIGN OF PART NUMBERS
All part numbers are the digit numbers.

Part numbers having this configuration 123-45-67890, are exclusivaely StraPack parts,

used onty in StraPack strapping machines. The first three digits (123} indicate the model
numbers of the machine for which the part was orignally created. Two niddle digits (45),

show the unit numbers to which the part belangs. OF the last five digits, the first two
represent the group numbers(B),and assembly numbers (7), The last thrae digits (890) are the
special number assigned to that specific part. Part numbers which look like this 1234-567890,
are assigned o commonly available parts not manufactured by StraPack. The first four

digits (1234) show the part's classification, the last six digits (561890) represent tha
type and size of part.

CODING FOR NUTS, BOLTS, ETC.

Tie charl below explaing the abbreviations used lo Lhis parls 1ist fcr common nuis, dolts, eic,,
Tie entries will alse show dimension o millipeter {diameters x lenglh) where applicable. Por
erapple, a description such as “HBS M5 2 127 refers to a Hex Socket loll Sme in diameter,
1imx ip lenglh
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SEALING UNIT 904~07-90001 1 SEALING UNIT 904-01-90001
306-01-90005 %5mm 906-01-90005 x6mm
Re’No. Paris Na. Dascription Q'ty | Remarks
RIHER| BLES 3R E W HE W F
1 900-01-10001 Cam Group -7 |
2 $00-01-20002 Slide Table Goup AT R-T 1
3 900-01 - 30002 Press Group TLRER-T1 1 | 9~155mm
4 | 900-01-40002 | Heatar Group E-4-9"4-7 1
5 800-01-50002 Searing Frame Group P=UR =L AT |
6 804-01-60000 Tension Group FAhN A= 1
- & 7 900-01-70042 Fead Graup F{=MH =T 1 | 89~155mm
M| 906-01-70004 Feed Group J-KR-T t | 5~6mm
8 904-01-B0001 Right Bandway Sliding Graup B BBIV-7 1
8
s




HAT —F At -7
-1 CAM GROUP C0-01-10001 1-1 CAM GROUP 900-01-10001
RelNo. Parts Na. Description Q'ty | Remarks
RHES HRES £ EHH R % B

= 51 1 800-01-10110 Fand Guide Gam WL EUS TN 1
O 2 900-11-10120 _sft Prass Cam VIMTLRAL 1
= 3 900-01-10130 Healar Cam E-F-4i 1
@53 4| 900-61-10141 | Senter Pross Cam -3 14 1
@, 5 900-Cf - #0150 3lide Table Gam AFFF-0A4 1
R 2o 6 900-C1- 10160 light Prass Cam MM LADA 1
@a\ 7 910-01-10170 fight Bandway Cam E=LWIRESF T i
N — 13 8 50001 - 10181 Collar, t14 h3- 114 1
//'; 9 900-01-10191 Coller, 1B - 15 1
) 10 300-01-10211 Collar, 112 A3, 112 2
K\ a 7 1 9D0-01-10221 Colter, -9 33—, 19 2
== 12 80G-01-10230 Gallar, 12 13-, 2 1
@_\ 12 | 900-01-10241 | Gollar, 105 13-, 4105 1
24 14 | 900-01-10250 Ray, Tx7x815 $-, 7B 5 1
15 0499-006017 Kay, 7x7x17 -, Tx?x17 1
16 900-01-16270 Timing Plata BT} 1
17 900-01 - 10280 Saal (Arrow) 7- b CRED 2
18 900-0 - 10291 Proximity Switch Bracket AE A 77T} 1
19 900-01-10310 Kay, 5x5x20 -, 520 1
20 100-01-10120 Camn Skalt End Plats BAYAIRIVN L - 1

21 0810-151123 ¥-Belt, 4-23 VA'RE, A-23 1 | 50Hz

0810-151122 ¥-Belt, A-22 VAL, A-22 (1) | 60Hz
22 0811-)26005 Bearing, 00522 AT b, B00Szz 1
23 0511-123516 $top Ring, H-35 e H-35 t
24 500-01-10321 Caliar, 5 (B) 3~ 558 1
25 500-01-10330 Gallar, t14 (B} 83— 14 (&) 1
41 800-01 - 10501 Magnetlc Clutch Sat W EIITF 1
42 900-84 - 15700 Megnetic Brake Set W ENTV-% 1
43 904-Q1-11000 Gezr Box Assembly LR TV TN 1
44 900-01-12000 Irterlock Shait Assembly b £ PEVIS CT 1
51 0111-168020 HES, M8x20 4
52 0121-106015 HB, Méx15 1
53 0111-106012 HES, M6x12 1
54 0111-105025 HBS, M5x25 3
85 0111-105015 HES, M5x15 2
56 0111-1040%2 HES, M4x12 [
57 0311-462010 PW, M6 (0.D.20, t1) 1
59 0321481520 SW, M8 4
60 0321461215 W, M6 2
61 0321-450913 SW, M5 5
62 0321440810 sW, M4 8
63 0311-461310 PW, M6 1
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INTERLOCK SHAFT ASSEMBLY ~ 900-01-12000 1-1-2

BRI Pyt

INTERLOCK SHAFT ASSENBLY

900-01-12000

RelNo. Parts No. Deszription 'ty Rerarks
RHES RaRs g R W=
1 $00-01-12111 Intarlack Shatt b ¢ L P2 o 1
2 300-01-12120 Cluteh Holder YIHFEMY - 1
3 900-04-12132 FR Drive Pulley FRFI{ 771~ 1
4 900-01-12141 Tension Drive Pullay FuhanF TN 1
5 900-01-12150 Tension Clutch Callar FryandirFhi- 1
[ 900-01-12160 Key, 5x6x15 ¥~ 52515 4
7 900-01-12170 GCollar, 135 h3-, 135 1
8 500-01-12180 GColfar, 110 -, 110 i
9 1611-026202 Bearing, 62022z ST LY 820222 4
10 1511-151612 Stop Ring, WR-16 ARSIV, WR-16 1
1t 0511-131510 Stop Ring, S-15 Ab#304Y°, 8-15 1
12 1511-123516 Stop Ring, H- 35 ATy H-35 1
4 500-01-1230% Magnetic Clutch Set T heh i 1 | VCE #8-03
51 p111-106015 HBS, M6xi§ 1
52 M21-108012 HSS, MBx12 2
53 0151~ 104008 TMS, M4x3 4
54 0162~ 104065 AMS, M4x55 1
55 4181104001 HN, M4 1
568 1311-062610 PW, M8 (0.D20, t1) 1
57 $321-061215 SW, M6 1
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SLIDE TABLE GROYP 900-01-20007 1-2 SLIDE TABLE GROUP 900-01-20002
ReafNo. Farts No. Descriptian Q'ty Remarks

AHES| sags I &R oE
1 900-01-20113 Slide Tahle A5{FF-7'8 1
2 900-01-20122 Band Guide P 1
& 3 | 800-G1-20131 Slide Table Support AR F-T IR 1
4 900-01-2a0140 Slide Table Stopper ATV F-T AN - 1
5 900-01-20151 Band Width Biock Wb e A7 099 4

[ 800-01-26210 Silde Table Screw, M5xt8 A-~3b"kyy 7, M5x18 2 | 5CM 435
7 800-01-20170 Spring Hook C A7UyrIIbC 2
| 900-01-24180 Arm Shaft T-byvlk 1
] 900-01-20191 Band Stop Guide WUR AR TN 1
41 900-01-21060 Slide Table Am Assambly AN T-TAT-LT9u4 1
42 900-01-220C0 Band Guide A Assembly Lo {3 S FDF] 1

51 9111-105055 HBS, M5x55 1
52 0111-105025 HBS, M5x25 1
53 0111-105048 HBS, M&x13 4
54 0121108010 HSS, Méx10 1
=5 0151-104010 TMS, Mdx10 1
58 0311-051010 PW, M5 (0.D.10) 4
37 0321-050813 SW. M5 1
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1=7~]1 SLIDE TABLE ARM ASSEMBLY  900-01-21000 1-2-1 SLIDE TABLE ARM ASSEMBLY  900-01-21000
Ref.No. Parts No, Description Q'ty | Remarka
HHER RnEs B &S ER HE| & =
1 300-01-21110 Slide Table Arm AIVF-7RT-0 1
2 | o611-026300 Bearing,, 63002z AT 63002z 1
3 D411 - 310030 Spring P, ATV, 1
4 | 0m20-111825 Bush, M81325DU 9k, MB1B250U 1
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1-2-2 BAND GUIDE ARM ASSEM3LY  900-01-22000 1-2-2  BAND GUIDE ARM ASSEMBLY  900-01-22000
Raf.No. Parts Ne. Deseription Qty Remarks
BHHS Tnds B A H K #3 W =
1| 8900-01-22110 Band Guide Arm wUFENT- b 1
2 | 0611-020628 Bearing, B28zx ~NTPULY, BZBz2 1
3 411-308022 Spring Pin, dBx22 A3NuTEY, $pBx22 1
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PRESS GROUP

§00-01-30002

LR =

1-3 PRESS GROUP 800-01-30002
Ref.No. Parts No. Description Q'ty | Remarks
Ri%e|  #ams BEEB 3 A

1| 900-01-3011C¢ | Cutter Tension Spring F99-513R2 7Y Y 1

2 | 900-01-30120 Saring Hook A AT Ieh A 1

3 | 900.01-30130 Press Tengion Spring, Right FLLPEIP SR FL e 1

4 900-01-30140 Press Tansion Spring, Centar FO9B| A7 (h) 1

] 900-01-30150 Press Tension Spring, Left TRGIATY Y (D 1

[ 900-01-20180 Arm Shaft T-A¥y3k 1

41 900-0%- 310041 Right Press Arm Aasembly FT-AT ¥4 1

42 980G 0% - 32001 Center Prass Arm Assambly ug=T-LT 91 1

43 900 0% - 33000 Laft Press Arm Assambly LaET-AT 9 1

51 026 -108010 HSS, MBx10 (Flat Point) FRARTIESHFRD 1

N8x10, (L5
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1-3-1 RIGET PRESS ARN ASSEMBLY 00-01-31001 1-3-1 RIGFT PRESS ARM ASSEMBLY 900-01-31001
RefNo. Parts Na. Description aty Remarks
REHE HaEs B8 A B WE| W ®
1 560-01-31:10 Right Press Arm HMT-4 1
2 300-01-311 21 Cutter Lpgpar Iyi- kX 1
3 300-D1-31130 Press Spring VERRTG AN 1
4 | 0611-D20628 Bearing, 628z AT MY, 6282z 1
5 106-01-31170 Soring Pin, (8524 ATV, d8x24 1
6 | 0411-3CB024 Saor ng Pin, ¢6x24 RTVE, dBx2a !
5
\l
5 \
oy
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1-3-2 CENTER PRESS ARM ASSZMBLY  900-0:-32001 1-3-2 CENTER PRESS ARM ASSEMBLY  900-01-32001
Ref.No. Parts Mo. Jescription Q'ty Remarks
REEsS  #o#s BEEH 6.
1 200-01-32111 Center Press Arm ta9-7-4 1
2 ¥0-91-32121 Cutter Lower 415-FTA 1
3 | 900-01-32134 Cutter Jase hay-n'-2 1
4 900-01-31130 Press Sprng TLAITLY 1
5 9611-020628 Baaring, 628zz ATHLE B2822 1
R 6 100-01-31:70 Spring Pin, ¢ 8x24 AZUE Y, b 8xR4 1
7 1 0411-306024 Spring Pin ¢ 6x24 ATVAE Y, ¢ 6x24 1
33 0520-111625 Bush, MB-8250U 3'yy1, ME18250U 1
51 n{12-005012 HBS, M5xi2(5US} z
5z 0161-1056C12 PMS, M5x12 1
53 HB81-105001 HN, M5 1

an
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1-3-3 LEFT PRESS ARM ASSEMBLY 900-0"-33000 1-3-3

LEFT PRESS ARM ASSEMBLY

LIEF—Lds Toiex

900-01-33000

Rel.No. Parts No. Description Oty Remarks
AHES HREs B E ) W=

1 900-01-33111 Laft Press Am wIHT-h 4

2 900-01-3312% Jaw Left E| AN~ H

3 900-01-31130 Press Sar.ng FUARTYY 1

4 0611 -020628 Bearing, 628z AT Y, 62827 1

5 100-C1-31170 Spring Pin, ¢8x24 ATNIETY. pBx24 1

6 t 0411-30B024 Spring Pin, $6x24 ATYNE 'y p6n2d ]

T 0520-111825 Bush, ME1B25DU 7"u¥a, MB1B25DU 1

3 0211 -061310 PW. M6 i 9~155mm

WAV H R

10 .
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HEATER GROUP

500-01-£0002

J

"
Y
—_—

A
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1-4 HEATER GROUP 900-01-40002
RafNe. Parts No. Description 'ty Remarks
BHES|  HE®S B3 %Y AR

1 900-01-40110 Heater Cover o2 & 1
2 0890-480082 BEY-J(RARER) 1 [ SAma
@ 0890-480065 Safety Marking (Hot Surfaca} 1 | EX Spec.
4 900-01-40141 Heater Tensior Spring E-%-Bl270Y 1
5 | 900-01-20170 | Spring Hook G 7198 C 1
41 900-01-41002 Heater Assembly E=9-Tadd 1
42 900-01-42000 Heater Arm Assembly E=-4-T-L79b4 1
51 0141-105010 FMS, M5x10 2
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HEATER ARM ASSEMBLY

900-01-42000 1-4-2

E—F—T—4 Fyid
HEATER ARM ASSEMBLY

800-01-42000

Ref.No. Parts No., Dascription Q'ty Remarks
HHEE Tk e - uE| ® =

1 900-01-42110 Heater Arm E-4-7-4 1

2 1 800-01-42120 Heatar Arm Holder E-4-F-Ad Ay - 1

3 900-01-42130 Heater Holder E-9-Fny - 1

4 | 0811-020628 Bearing, 826zz AT, 6282z ¥

5 | 0411-308018 Spring Pin, ®8x18 ATV, DaxiE !

6 | os520-1118285 Bush, MB1825DU Tyva, MB1825DU 1

51 [ 0111-105030 HBS, MS5x30 2

52 | 0131-105025 HB, M5x25 1

53 | 0131-105015 HB, M5x 15 1

54 | 0311-051208 PW, M5 2
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SEALING FRAME GROUP

100-01-50002

L=yLdIL—4L -7

1-5 SEALING FRAME GROUP 900-01-50002
Ref.No. Parts Nn, Dascription Q'ty | Remarks
EHES| MaEs # a2 BE| B =

1 200-01-50112 Right Frame BEH 1
2 900-01-50122 Lett Frame kERE 1
3 9500-01-50132 FR Base FRA- % 1
4 | 900-01-50140 Frame Stay [A) EMIT- ) 3
& 900-01-50152 Frame Stay (B) ER1IT- (B 1
8 052C-131815 Bush. MB18§15-28FDU 71, MB1B15-28FDU 2
7 0520-111815 Bush. MB18150U F7¥a, MB181SDU 2
51 0111108025 HBS, M8=15 4
52 | ©0111-108020 HBS, M6x20 3
53 0111-105025 HB8S, M5x25 4
54 0111-105020 MBS, M5xI0 6
55 0321-081520 SW, M8 4
58 0321-061215 Sw. Mé 1
57 { 0311-081B16 PW, M8 4
58 0311-0861310 PW, M6 1
58 | 0131-105055 HB, M5x55 1| &322
60 0131 -105D01 HN, M5 1
81 0311-051208 PW, M5 1

13




Foawdh—7 Frlan Fh—7

1-6 TENSION GROUP 904-01-50000 1-6 TENSION GROUP §04-01-60000
RefMo. Parts No. Description 'ty Remarks
RY&ES| HRES B E £ HE)| W E

4 900-01-60112 Band Guide Plate, Front NN AT - (D 1
2 0G-01-60120 Teansian Rollar End Plate Fubavn-3-I0M 7Lt 1
3 9G0-01-60131 Tension Roller Tras0-3- 1
4 900-01-60140 Tans:an Pullay Fubaur-I- i
5 900-01-60151 Touch Rallar Arm Shaft F9FA-I-T—hi¥Ib 1
[ 800-01-60210 Band Guide Plats, NN TL-F 1
Right Rear (B
7 900-01-60220 Band Guida Plate Gollar Wy SRS bR 1
3 100-02-1D110 Flap Cushion 73970953y 1
9 0810-151536 V-Belt, M-36 V-r'bE, M-36 1
10 0511-110808 Step Ring, E-8 Rby7Y2¥, E-B 1
41 960-01-60200 Band Guide Plate, Wb F T - 1
(Fight Rear) Set =) 3
42 ©G0-01-60301 | Gear Box Set b3 e 24N 1 | GOA-4019
43 900-01-61000 Touch Roller Arm Agsembly F4FU-F-T-LT 24 1
44 904-01 - 62000 Tansion Salensid Assembly EPREPIIY 38 L L] 1
45 900-D1 - 63001 Belt Tension Assembly ARbFaav T 1
L3} D111-108025 HBS, M8x25 4
52 0111-106015 HBS, M8 15 1
53 D114-105015 HBS, M§X15 4
&4 0111-106012 HBS, MEX12 4
55 0111104012 HBS, M4x12 1
56 £181-106001 HM, MB 3
57 0221-205002 Wing Nut, M5 -3 21 2
58 0291-506095 HSS, M6 X 15 (Full Dag Poini) ARARMEHRY 1
MEX 15, (B4
59 £311-081818 PW, M8 4
60 £311-081310 PW, ME 3
61 £311-051208 PW, M5 2
62 £321-081520 SW, M3 4
63 £3g1-061215 5W, M6 1
64 £321-050912 5W. M5 [
65 £324-040810 W, M4 1
l
]
|
|
\
!
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TOUCH ROLLER ARM ASSEMBLY

900-01-61000

BYFA—3—F—5b TFuiq

1-6-1 TOUCH ROLLER ARM ASSEMBLY 900-01-61000
RefNo. Farts No. Description Q'ty Remarks
RiES BRES B S £ & HR &

1 900-01-61110 Touch Roller Arm YuFn-3-7-4 1
2 | 900-01-61120 Touch Reller Shaft Y FR-3-943h 1
3 | 800-01-611H Band Guida Hock, Right NP E AN T avICE) 1
4 | 900-01-61140 Band Guide Block Holder LV RIS R LY T 1
5 | 900-p1-61210 Touch Roller JaF0-5- 1
6 | 06t1-026001 Bearing. 6001zz ATTUY, BOD1zz 2
7| os11-131210 Stap Ring, $-12 Aby2YA, s-12 1
8 | 0511-122812 Stop Ring, H-28 Abs P, H-28 1
9 | osz0-131010 Bush, MB1010-18FDU 7’33, MB1010-1BFDY 2
41 9D3-01-61200 Touch Raollar Set P A--fat 1}
81 | 0161-104010 PMS, Max10 2
52 ¢ 0181-108009 HN, M8 1
53 | 0311-081816 PW, M3 1
54 [ 0321-081520 SW, M3 1
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TENSION SOLENOID ASSEMBLY

904-01-52000

T3 L /AE Pyieg

1-6-2 TENSION SOLENOID ASSEMBLY 904-01-62000
RefNo, Parts No. Description 'ty Remarks
LES TS L 8L N nik| W%

1] 900-01-62110 Tansion Solencid Base FALIAIA -2 1

2 9G0-01-62120 Tension Salencid Adjustar R TEVYITE S DA ¢ B 1

3| D411-304015 Spring Pin, P4x15 A7, Bax1s 1

4 B04-01-62110 Touch Roller Releass Spring Y9F0-3-MR A 1
41 90001 - 62200 Solencid Set (SOL2) Ve 2sh (SOLD) 1 §5-163-508C (36w
51 0111-104008 HBS, Mdx@ 2
52 0321-040810 SW. M4 b4




1-6-3

51

R rFoavrFus

BELT TENSION ASSEMBLY

AlbToian Fyig

300-01-63001 1-6-3 BELT TENSION ASSEMBLY 900-01-63001

Rei{No. Parts No. Description Q'ty | Remarks
RHESR| SAE3F B2EH BE| W %

1] $00-01-63111 Idler Roller Brackst (B} T4V'3-0-5-2"7%} (E) 1

2 | o0s511-020608 Baaing, 60Bzz AT, BOBzz 2

51 ] 0111-108030 HBS. Max30 1

52 | 0181-108001 HN. MB 1

53 | 0321.081520 SW, M8 1
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24— Fya—8—Fviq

FEED SHOOTER ASSZMBLY  900-01-71001
900-50-31001 %emm

F4—F La—F— TFyig

1-7-1  FEED SHOOTER ASSEMBLY  900-01-71001
906-50-31001 x6mm
Ref No, Parts Mo, Description Qty | Remarks
RHES RehES BE A M R R A
1 800-01-71111 Feed Shaoter 24Kz~ 1 | &~155mm
{n B06-50-31111 Feed Shaoter R T 1 | Emm=~1/4"
2 8500-01-71121 Feed Shooter Cover. Right 24-Fiua=-5-an"-(#) 1 | t~155mm
(2) | 906-50-31121 Fasd Shaoter Gaver, Right HM-Fya-g-an-(8 1 |E~8mm
3 800-01-74131 Feed Shaoter Cover, Left Z4~Foai-k-an' () 1 £~155mm
)] 906-50-31131 Feed Shaoter Cover, Left 24=Fy1-3-3n'-(&) 1 | E~Bmm
4 500-01-71141 Adjust Plate (A) T ALt (A) 1 fE~155mm
4) | BOE-50-31140 Adjust Platae [B) PRI L-E (B 1 | E~Bmm
51 D111-104006 HES, M4xé ¥ FE~155mm
1) 0111-104005 HBS. M4xé 2 | E~Bmm
52 D111-104030 HBS, Mdx30 AN E--T 5
53 0151-104073 TMS, M4xit 4
54 D1&1-104001 HN, M4 1
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FE Gl FAVE b B il o TP

FEED BAND GUIDE ASSEMBLY

100-01-72000

FA—FEwEHAN Fouleg

1-7-2 FEED BAND GUIDE ASSEMBLY 900-01-72000
RefNo Parta No. Daecription @ty | Remarks
RHiBS| #HRRE 2 BE K

1| 900-01-72112 Band Guide Plate, Laft Rear LY R’ e 1
2 900-01-72120 Band Guide Stopper I I LT i
3| 900-01-72213 Fead Band Guide Plate B=WIE NPT -} 1
4 | 900-01-72220 Bush Callar Teivahi- 1
5 | 800-01-60220 Band Guide Plte Collar IS MO NS TR 1
6 | 0520-130812 Bush, LFF-D8I2 7791, LFF-0812 1
41 | 900-01-72100 Feod Band Guide FIE NTY N 1
(Left Rear) Set (E#rtt
42 90001 -72200 Fasd Band Guide Plate Set =P AN ALY Y Y-k 1
51 | 0111-104012 HBS., M4x12 1
52 | 0111-104008 HBS, Mdx8 1
53 | 0311-041008 W, M4 1
54 1 0821-040810 W, M4 2




1-1-3

FaA—FFuni—0—3=F virg

FEED UPPER ROLLER ASSEMBLY

300-01-7300¢ 1-7-3

24—EFwi—0—5— Fwiy

FEED UPPER ROLLER SHAFT

500-01-7300C

Ref.No. Parts No. Description Q'ty Remarks
RHES HaEs ﬂ!: W
1 900-01-73111 FR Upper Roller Shaft FRIYN -0-F=34¢7} 1
2 900-01-73210 Feed Upper Roller J4=FTen'-n-35- 1
3 | 0611-020608 Ball Bearing, 608ZZ F-MTIY, 60822 1
4 | 0511-122210 Stop Ring, H-22 ATy, H-22 1
5 0511-130808 Stop Ring, S-8 Aba7Uyr, S-8 1
41 | 900-01-73200  Feed Uppar Roller Set 24-FT9n =B-3~ %9k 1
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UA—RZYL /A RS af Y kT uig 1-7-4 REVERSE SOQLENOID 900-01-74001
1-1-4 REVERSE SOLEMOID JOINT ASSEMBLY 900-01-740(" JOINT ASSEMBLY
RefNo. Parts No. Description Oty Remarks
RASS | HEES BEeED HB| W%

1 900-01-74112 Reverse Solencid Joint Rod P RYL Y 3 b 1

2 900-01-74120 averse Spring Un'= 22209 1

3| 900-01-74131 averse Spring Adjuster I = RATU PR 1

51 | 0181-105001 4N, M5 1

i
3




FRANWNFTF a7 uig

1-7-5 FR BELT TENSION ASSEMBLY  800-01-75002

5 00%
ry

2

FRAJ T gy Puig

1-7-5 FR BELT TENSION ASSEMBLY 800-01-75002
RefNo. Parts No. Deseription Q'ty Ramarks
RHES|  HEES 2 BE| ® %

1 500-01-75113 Idier Pulley Tir1=3"-1- 1
2 800-071-75122 Idler Pulley Bracket (A} T{F3-0-5-7"3720 (A 1
3 0611-020528 Ball Baaring 62822 F-AATULY, 8282z 1
4 0511-122412 Stop Ring, H-24 AT, H-24 1
51 111-108015 HBS, M8x15 1
52 0311-081816 PW, M8 2

23



24

1-7-8

FRULIAFEFuira

R SOLENOCID ASSEMBY

900-01-76001

FRYL/AF Pubr
1-7-6 FR SOLENOID ASSEMBLY  900-01-76001
RaiNo. Parts No. Description D'ty Remarks
RHES Bais HR| B F
11 900-01-76113 | FR Solencid Bise FRYUI{F A3 1
2 900-61-76121 Reverge Solenid ™= vb /4 1
Link Plate B934

3 900-01-76132 Faed Roller Ogener M-Fa-3-4-7+- 1

4 1 0411-304015 Spring Pin, ¢ 4x15 XTNANE ", daxts 1

5 | Dssp-320010 Bush, 6z22 BI'va, 6x22 1

6 | 0411-306015 Spring Pin, ¢ 6x15 ATV, d6x1E 1
a1 800-01-76201 Solenoid Set (SOL3} i{ ek (SOLA) 1 | $5-160-714 (13w}
42 800-01-76300 Saolenoid Set (SOL1} T4 Ear (SOLD 1 $3-163-508C (36w)
51 0111-108040 HES, MEx40 1
52 0111-105045 HBS, M&x45 1
63 H11-104019 HBS, Mdx1D 2
54 ¢111-10a008 HBS, M4x8 z
55 0112- 004025 HBS, M4x25 (SUS) 1| gk
568 01B1-108001 HN, MB 2
57 0181-105001 HN, M5 2
58 0181-104Q01 HH, M4 1
60 0321-040810 EW, M4 4




=R Fuyni—0—F—Fuirg

1-7-1 REVERSE UPPER 900-01-77002

JIS—AFou—0—F— Pwir

1-7-7 REVERSE UPPER 900-01-77002
ROLLER ASSEM3LY  906-50-32001 6mm ROLLER ASSEMBLY _ 906-05-32001 s6mm
ReilNo. Parts No. Desc ription Q'ty | Remarks
RHEE HR2RBS - - R B E —
1 900-01-73111 FR Uppar Roler Shatt FRT1A'=0-5- 747} 1
5 0511- 130808 Stop Ring, -8 AT, s8-8 1
41 900-01 -77112 Reverse Upper Roller Sat In"=RTyn'-0-3-pub (1) | 9~155mm
{41} 906-50-32311 Reverse Uppsr Roller Set In"=ATyn' -0-5-43} (1) | §~Bmm

(41}
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AV FIz A HRRTAL—T

RIGHT BANDWAY SLIDING GROUP

904-01-80001 1-8

H AR A BT —T

RIGHT BANDWAY SLIDING GRCUP

904 -01-80001

RefMo. Parts No. Description Qty Remarks
REEE Bags B2 AR HE| ® #
1 900-01-B0110 Right Bandway Arm Shaft T-4547t i
2 900-01-80123 Right Bandway Rait B A b-b 1
3 $00-01-80130 Right Bandway Spring ERWI R S T DL 1
4 | 0511-111010 Stop Ring, E-10 A9y E-10 3
M 904-01 -81000 Right Bandway Arm Assembly FHA I T-hT v 4
51 0111-105020 HBS, M5x20 1
52 0151-105010 TMS, M5x1Q 2
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1-8-1 RIGHT BANDWAY ARM ASSEMBLY

,_.
(]

a04-01-81001

BIUEDILAFT—h Pola

1-8-1 RIGHT BANDWAY ARM ASSEMBLY 904-01-81001
ReilNo. Parts No. Description 'ty Ramarks
RuUEs| gRgEs B EH fa

i 900-01-81111 Right Bandway Arm BTk 1
2 | 900-¢1-81121 Right Bandway Bracket B A 14T Ib 1
3 | B00-01-81130 Spring Haok AT 1
5 | 900-01-81152 Right Bandway Joint [V T M 1
6 | 0611-020838 Bearing, 638z AT, 63822 1
7 | 0411-308020 Spring Pin, ¢8x20 AT, exe0 1
B | 0520-131210 Bush, MB1210-20FDU 291, MB1210-20FDU 1
5 | 0520-111210 Bush, MB1210DU 291, MB1210DU 1
10 [ DS2C- 140805 Bush, BOF-0505 791, 8OF-0605 2
11 0511-130607 Stop Ring, S-6 AT, 5-6 1
12 | 500-01-81170 Joint Balt PEEMIEY 13 1
13 9qa0-41-40149 Heatar Tensicn Spring E-5-4[2 78" 1
51 0111-105025 HB%, M5x25 1
52 0111-105020 HBS, M5x20 1
53 0111-105012 HBS, M5x12 a
55 0181-106003 HN, MB 1 |3k
56 0181-105001 HN, M5 2
57 0311-081816 PW, M8 1
59 0311-051208 PW, M5 1
50 0321-650913 SW, M5 3
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2-1

F—Fa1zw b

ARCH UNIT

T—Fazut ETF

ARCH UNIT LEFT LOWER (85(H~)

F—FaZuk
2 ARCH UNIT
F—F 2=vk ETF
2-1 ARCH UNIT LEFT LOWER (s0H~)
RefNo. Fars No. Descristion Q'ty Remarks
R HLEE e s HE| W ®
1 | B01-62-10110 | Bacd Guide, Laft £.C. B50W AR (ZE) O Bsow 1 | B50H~
2 | 900-62-10170 | Flap, Entrance Special Size 337 (AP B 1
3 | 201-62-10150 | Flap, Laft Lower 130L 7797 (XF) 1oL 1
4 | 900-62-10140 | Bandway, Entrancs Spacial Size 'y} Hed (A O} T 1 | 9~155mm
906-62-10110 | Bandway, Entrancs Spacial Size A"} Axd (A E) ¥~F 1 |5~86, 1/4", Ex8~12mm
5 | 901-02-10130 | Bandway, Left Lower Ay o (E™ 1 | 9~155mm
906-22-12140 | Bandway, Left Lower Aabhd (BT 1 |5~6, 1/4", Ex3~12mm
8 | 900-02-30221 | Flap Stand 7547 3F 3
7 | 900-02-30310 | Arcy Flap Spring, ¢08 T-$72777RY, 08 3 | 9~155mm
7+ | 906-02-30310 | Arcn Flap Spring. ¢08 T-$2517TRTIY, 08 3 | 5~6.1/4" Ex8~12mm
8 | 900-02-10131 Bard Guide L.aft Spacer A b DN (D) Bt AT~ 1
41 | 900-02-30300 | Arch Flap Spring Sat, $0.8 P-F739 7 A7°0u¥ 49b, $08 3 | 9~155mm
(413 | 906-02-30300 | Arct Flap Spring Set, $0.8 T-$7397 270 ok, 08 | 3 | 5~6, 1747, Ex8~12mm
51 | 0111-108015 HBS, MBx1S 2
52 | 0111-105015 HBS, M5x15 2
53 | 0111-105010 HES. M5x10 2
54 | 0181-105001 HN MS 6
55 | 0291-104101 HN.-G, M4 4
56 | 0311-081618 PW, M3 2
57 | D311-051208 PW. M5 7
58 | 0321-081520 SW, M8 2
59 | 0321-050913 SW, M5 4




2-2

F—Fazwv b

ARGH UNIT LEFT (400W~500W)

P—F aZwk &

2-2 ARCH UNIT LEFT  (400W~600W)
RefNo. Parts No. Description Qty Remarks
RE#S BAES B8 E W BE | & =
1 904-20-12111 | Arch Frama, Left 400H T-FIb~A (Z) 4004 1 | 400w
804-20-13111 | Arch Frame, Left 500H 7-F3- 4 (7)) 500H 1 | 500w N
904-20-14111 | Arch Frame, Left 800H 7-$3L -4 (0 60GH 1 | 00w
(1) | 904-66-1212¢ | Arch Frame, Left 400H F-FIb-4 (%) 400H 1| 400W, 1850wkl E
904-66-13120 | Arch Frame, Left S00H T-#Ib-A (Z5) 5004 1 | 500w, 1650WEL E
904-66-14120 | Arch Frama, Lsft &00H F~#IL~4 (3D 6OGH 1 | 600W, 1850WELE
2 94-20-12120 | Arch Gover, Lsft 400 T-F3A"- (&) 400H 1 | 400W
804-20-13120 | Arch Cover, Left 500H T-Fhn"~ (&) 500H 1 | 500W
904-20-14120 | Arch Cover, Lsft 800H T-F41" - (E) BOOH 1 | 600w
3 900-20-12170 | Side Flap, Left 400H 377 (&, BE) 400 1
900-20-13176 | Side Flap, Left 500H 7397 (&, EE) 5004 1
900-20-14170 | Side Flap, Left BOOH 77397 (E. EE 600H 1
4 900-20-12150 | Bandway, Side 400H NG (RE) 400H 1
900-20-13150 | Bandway, Side S00H NV od (B 500H 1
90D-20- 14150 | Bancway, Sida 600H N KRz (D 600H 1
(0] 906-20- 12110 Bandway, Side 400H Ny 914 (W) 4004 1 |5~6, 1/4", Ex9~12mm
906-20-13110 | Bandway, Side 500H N9 (B 500H 1 }5~6, 1/47, Ex3~12mm
806-20-14110 | Bandway, Side 600H e 014 (BE) B00H 1 |5~8 1/4", Ex@~12mm
5 900-02-30221 | Flap Stand 7397380 2
6 900-02-30310 | Arch Flap Spring. 0.8 T-FI39TATVA, $08 2 | 9~155mm
(6) | 906-02-30310 | Arch Flap Spring, ¢ 0.8 T-$3397R7°14Y, doa 2 [5~8, 1/4", Ex3~12mm
EY| 000-02-30300 | Arch Flap Spring Set, #08 T-F1397221u7 ey}, 08 | 2 |8~155mm
(41) | 906-02-30300 | Arch Flap Spring Set, $08 T-FI592° 22109 ¥7h. $08 | (2 [5~§, 1/4", Ex8~1Zmm
51 0181-105001 HN. M5 4
52 0291-104101 HN-G, M4 MBS, M4 2 | 400W-~500W
G2 [ 0291-104101 HN-G. M4 MAER+7h, M4 3 600w
53 0151-105008 TMS, M5x8 2
54 0311-051208 PW, M5 2
55 0111-106012 HBS, M6x12 1
56 0321-061215 SW, M6 1
57 0311-061310 PW. M6 1
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RCH UNIT UPPER  (850H)
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2-3 ARCH UNIT UPPER  (850H)
Raf.No. Parts No. Description 'ty Remarks
RAHET naBE HEEH s SR K
1 900-62- 10120 Arch Frame, Upper BSOW T-$7l-4 (L) B50W 1 |8soH
2 904-62-10210 Arch Govar, Upper 850W T-¥hn- (k) 850w 1 | BSOH
3 800-02-30110 Fap, Upper 17397 (L) 1
4 900-20-13160 Sde Flap, Right500H 1397 (% E) 5004 1
5 900-02-20120 Bandway , Uppet NuAzd (E) 1 |5~155mm
906-02-20120 Bandway , Uppar Nz (B 1 |5~6, t/47, Ex§~12nm
[ 800-62- 10160 Bandway, Extension 200  A"vF01{ (BES) 2001 1 | 9~155mm
906-62-10130 Bandway, Extension 200L  A™V}"xd (GE &) 2001 1 |5~86, 1/4", Exi~12mm
7 900-02-10110 Connacting Pate R 2
8 900-02-30221 Fap Stand 9T RN 4
9 900-02-30310 Acch Flap Spting, ¢0.8 T-$7397A7YYT, 08 4 [9~155mm
O | 908-02-30310 Acch Flap Spring, $0.8 T-F239TAIYLY, h0B 4 [5~8,1/47, Ex9~12mm
4 900-02-30300 Acch Flap Spring Set, ¢08 T-F2397A7Yu st 908 | 4 | 9~155mm
{@#1) | 906-02-30300 A<h Flap Spring Set, ¢0.8 T-F739723Ys0 4ok, $08 | () [5~6,1/47, Ex8~12mm
51 0181-105001 HN, M5 8
52 0291-104101 HY-C, M4 MREERSE, M4 5
53 0151-105008 TS, M5x8 2
54 0251 -105010 HFS, MSk10 REFSMA M, M5210 4
55 0291 -105099 HBB, M5x10 REFREE AR, M50 4
56 0311-(51208 PN, M5 4




F—Fizy b & F—F azwk K

2-4 ARCH UNIT RIGHT (400W~600W) 2-4 ARCH UNIT RIGHT  (400wW~&00W)
Raf Na. Parts No. Desciiption Q'ty Remarks
RHES MR HE B S H W BR W E
1 | 901-20-12110 | Arch Frama, Right CG400H 7-F7V-4 (3 G.C.400H 1| 400w
901-20-13110 | Arch Frame, Right CCB500H 7-FIL-4 () C.C.500H 1 | 500w "
901-20-14110 | Arch Frame, Right C.GBOOH T-FIb -4 (45) C.C.600H 1| soowW
(1) | 904-36-12110 | Arch Frams, Right 400H 1-F7b-4 () 400H 1 | 460%, 1650H~
904-56-13110 | Arch Frame, Right 500H 7-F7u-4 () 500H 1 | 50W, 1650H~
904-36-14110 | Arch Frame, Right 600H F-FIL-4 (F) 600H 1| 60OOW, 1650H~
2 | 900-20-12130 | Arch Cover, Right 400H 7-#hn"- (45) 400H 1
900-20-13130 | Arch Cover, Right 500H F-Fhn'- (8] 500H 1
900-20-14130 | Arch Gover, Right 50OH T-Fhn'- () 600H 1
3 | 900-20-1217¢ | %ide Flap, Laft 400H 7317 (&, B 4004 1
900-20-13170 | Side Flap, Left 500H 1397 (&, ED 500H 1
900-20-1417¢ | Side Flap, Left BOJH 7397 (X, EH 600H 1
h 4 | 900-20-12150 | Bandway, Side 400H Aub 4z (BHE) 400H ¥ | 9~155mm
| ~ 900-20-13150 | Bandway, Side 500H A'vE' 14 (BH) 500H 1 | 9~155mm
: e 900-20-1415¢ | Bandway, Side 600H A'uF4ed (BT 600H t | 9~155mm
. (4) | 906-20-12110 | Bandway, Side 400H A b (BE) 400H 1 [ 5~6, 1/47, Ex9~12mm
" 906-20-13110 | Bandway, Side 5004 AUz (BRE) 500H t |5~6, 1/47, ExB~12mm
2 ~ 906-20-14110 | Eandway, Side 600H WAL (BH) s00H 1 |5~8. 174", Ex9~12mm
\@/ o 5 | D00-02-30221 | Fiap Stend 2
~ 6 | 900-92-30310 | Arch Flap Spring, $0.8 T-F2592 2707, 408 2 | 9~155mm
;"\\ /{ BIB) {6} | 906-92-20310 Arch Flap Spring, 0.8 T-$23972700% . 08B 2 | 5~6, 1/4", Ex8~1{2mm
ats) < Lal 7 | 200-02-10140 | Label (StraPackt 34°k (StraPack) 1
Gud 5, o 8 | ocas0-480131 BET-1 (7-FEE 2 | ERA
S YA 0890-480132 | Safoty Marking (Arch) 2 | ExSpec.

A

A ITER)
410410 T _
41 | 500-02-30300 | Arch Flap Spring Set, ¢08  7-F3539723° ek, ¢0B | 2 | 9~155mm

(41) | S06-02-30300 | Arch Flap Spring Sat, $0.8 T-¥7397° 27120 kb, ¢ 0B | (&) |5~6, 1/4”, Ex8~12mm

3 g
51 | 0181-105001 FN, M5 4
52 | 0291-104101 FN-C, M4 MBEEy: M4 2 | 400W~500W
(52) | 0291-104101 EN-C, M4 M EESETIF M4 3 600w
53 | 0151-105008 TMS, M5 %8 2
54 | 0311-051208 FW, M5 2

—— e e e e T
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?-5 ARCH FLAP CORNER 2-5 ARCH FLAP CORNER
RefMo. Paits No. Dascription 'ty Ramarks
RUES| MaEs R 8
1 | 900-02-30120 | Gomer Flap 1=1-2597 22 | 650W, 850W
900-02-30120 | Cowner Flap 1-1-2347 23 | 1050W~
2 | 900-02-30140 | Goiner Flap (END) 1-t=33Y (RO A 4
3 900-02-20110 Bandway Corner, Left Lowsr & sF'91{1-1- (£7F) 2 [9~155mm
906-02-20110 | Bandway Comner, Left Lower 2’2} 91{1-%- (E T} 2 |S5~6mm, 1747
4 800-02-20130 Bandway Corner, Upper 2R T{1-4- (b3 2 [9~155mm
806-D2-20130 | Bandway Corner, Upper LI PY RS N W 2 |5~6mm.1/4"
5 | 900-02-30221 | Fiap Stand T39TRIN 22 | B50W, BSOW
900-02-30221 Flap Stand IFIT Ry 23 | 1050w~
6 | 900-02-30210 | Arch Flap Spring. (¢#0.65 1-F1397 27004 (P OBS) 17 {B~165mm
906-02-30210 | Arch Flap Spring, ¢ (.65 T-F134T AT ($0.6S) 17 | 5~B, 1/4", Ex3~12nm
(6) | 906-02-30310 | Arch Flap Spring, ¢ 0.8 1-FI39T 370N (B 0B 5 | %43-+- 550w, 850%
900-02-30310 | Arch Flap Spring, ¢ 0.8 T-F7397 270N (B 0.8) 6 |Waa-+- 1050w~
41 | 800-02-30200 | Arch Flap Spring Set, $0.65 7-F7397°A2Uu¥ ksl G065 17 | 9~155mm
{41) | B06-02-30200 | Arch Flap Soring Set, ¢ 085 7~F7397°A2Ws b9k, ¢065 | (172 | 5~6, 14", Ex8~12wm
42 | B06-02-30300 | Arch Flap Spring Set, 08  F-37397°32Y»7 49, ¢ 08 5 | ®43-+- 50w, B5ow
(42) | 900-02-30300 | Aroy Flap Spring Set, $08  7-#7397° 27y 49b, 408 6 | Ea1-1- 1050w~
1 0181- 105001 HN, M5 44 | 650W, 850W
(51) | 0181-105001 HN, M5 46 | 1050w~
52 | D291-104101 HN-C, M4 LR EST, M4 14
53 |